
Exploded View

3

4

2

1

5

6

Winch Mount		  PART # 101655

Kit Components:

TEXTRON WILDCAT XX
 WINCH MOUNT

Item # Qty. Description
1 1 WINCH MOUNT

2 1 SKID PLATE

3 1 SUPPORT

4 1 RH WING
5 1 LH WING

6 1 CONTACTOR BRACKET
7 1 HK-031
8 1 HK-351
8.1 4 M12-1.25 X 20 HEX FLANGE BOLT
8.2 15 5/16”-18 X 1.00 CARRIAGE BOLT
8.3 15 5/16”-18 HEX NUT FLANGE NYLOCK
8.4 2 1/4" FLAT WASHER 

9 1 HK-314

©2018  Copyright Kappers Fabricating, Inc.   All rights reserved

INSTALLATION INSTRUCTIONS:

Note: Make sure all of the hardware needed to complete 
this mount is in the package. Read through and 
understand the instructions before installing.  

1.	 Remove the front plastic fascia (A) from your 
machine shown in Figures 1 & 2. Set plastic and 
hardware aside for later. 

2.	 Loosely install winch mount (1) using two M12 
bolts (8.1) (use existing threaded holes in your 
machine) as shown in Figure 3

1

8.1 8.1

Figure 3

Figure 2

Figure 1
A

Page 1



©2018  Copyright Kappers Fabricating, Inc.   All rights reserved

3.	 Next install skid plate (2) using two M12 bolts 
(8.1) (use existing threaded holes in your ma-
chine) and using four 5/16” bolts and nuts (8.2 & 
8.3) as shown in Figure 4. Tighten all hardware 
evenly.

4.	 Reinstall front plastic fascia (A) from Step 1 
Figures 1 & 2

5.	 Next slip the support (3) in front of the plastic 
fascia (A) and between the winch mount (1) and 
skid plate (2) and fasten with three 5/16” bolts 
and nuts (8.2 & 8.3) through the bottom holes as 
shown in Figure 5

6.	 Install your winch according to your winch 
manual. Bolt the roller / hawse fairlead to the 
fairlead mount. Note: If your winch did not come 
with a fairlead bracket you will have to purchase 
separately.  You may need to rotate your leads on 
a wide winch. 

7.	 The bolts will go through the support (3) and 
winch mount (1) and fairlead mount on the back 
set of holes only. If your winch did not come 
with longer M8 bolts use bolts supplied with 
HK-314. The front bolts will go through the 
winch mount (1) and fairlead mount Figure 6. 
Tighten all hardware

Figure 6

1

2

3

Figure 4

8.2

2

1

8.1

8.2

Figure 5

3

2

1

8.2

Page 2



©2018  Copyright Kappers Fabricating, Inc.   All rights reserved

Winch Wiring

1.	 The contactor location is under the center console 
next to the battery. 

2.	 You need to first remove the drivers seat and then 
you can remove the center console to gain access to 
the battery.

3.	 The contactor comes with four bolts to mount 
up. Attach the contactor to the contactor bracket 
(6) using two of the mounting bolts. Using the 
two flat washers (8.4) and remaining contactor 
hardware attach the bracket to the battery tray.                             
Figures 9, 10, 11

4.	 You will run the longer winch wires up through the 
center console to the front of the machine shown in 
Figure 12. 

5.	 For more details on wiring the winch see your winch 

Figure 7

4

8.2

Figure 8

5

8.3

Figure 9

6

8.4

Figure 10
Page 3

8.	 Next install RH and LH wings using four 5/16” 
bolts and nuts (8.2 & 8.3) per side. Figures 7 and 8



Figure 13

manual.

SWITCH
	 Use included Mini-Rocker Switch Hardware Kit 

(HK-031) to fasten a handlebar mounted mini-
rocker switch to the dash or any desired location.
f.	Remove handlebar mount hardware from the 

switch
g.	Locate desired mounting location
h.	Mark & drill 2 switch holes through dash using 

switch housing as a template

©2018  Copyright Kappers Fabricating, Inc.   All rights reserved Page 4

Figure 12

Front

Figure 11
6

8.4

Battery


